
Biowaste Treatment Permit Review 2020 09/02/2021 Page 1 of 55 

 

Review of an Environmental Permit for an Installation 
subject to Chapter II of the Industrial Emissions 
Directive under the Environmental Permitting 
(England & Wales) Regulations 2016 (as amended) 
 

Decision document recording our decision-making 
process following review of a permit 
 

 
The Permit number is:  EPR/GP3930DF 
The Operator is:  Envar Composting Limited 
The Installation is:  Envar Composting Facility 
This Variation Notice number is:  EPR/GP3930DF/V004 

 
What this document is about 
 

Article 21(3) of the Industrial Emissions Directive (IED) requires the Environment 
Agency to review conditions in permits that it has issued and to ensure that the 
[...]
tractor driven brush. Excess water is brushed 
off to drains or sucked up by road sweeper. 
Drains are regularly checked / cleared. 

 

Environment Agency assessment 

We are satisfied that the Installation is 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 27 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

currently compliant with BATc 14. 

 

15 BAT is to use flaring only for safety reasons or for non-routine operating 
conditions (e.g. start-ups, shutdowns) by using both of the techniques given 
below: 
 
(a) Correct plant design;  
(b) Plant management  

 

NA No flaring takes place at the Installation. 

 

Environment Agency assessment 

We are satisfied that BATc 15 is not 
applicable to this Installation. 

 

16 In order to reduce emissions to air from flares when flaring is unavoidable, BAT 
is to use both of the techniques given below: 
 
(a) Correct design of flaring devices;  
(b) Monitoring and recording as part of flare management 

 

NA No flaring takes place at the Installation. 

 

Environment Agency assessment 

We are satisfied that BATc 15 is not 
applicable to this Installation. 

17 In order to prevent or, where that is not practicable, to reduce noise and vibration 
emissions, BAT is to set up, implement and regularly review a noise and 
vibration management plan, as part of the environmental management system 
(see BAT 1), that includes all of the following elements: 
 

NA The Operator has provided a comprehensive 
plant and equipment servicing and 
maintenance schedule. The site perimeter is 
checked twice daily and issues noted in the 
Site Diary. We have considered the regulatory 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 28 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

I. a protocol containing appropriate actions and timelines;  

II. a protocol for conducting noise and vibration monitoring; 

III. a protocol for response to identified noise and vibration events, e.g. 

complaints; 

IV. a noise and vibration reduction programme designed to identify the 

source(s), to measure /estimate noise and vibration exposure, to 

characterise the contributions of the sources and to implement 

prevention and /or reduction measures. 

history of the site and are satisfied that with 
this approach. 

 

The permit condition 3.4 ensures that the 
operator submits a noise management plan in 
the event emissions of noise and vibration are 
causing annoyance beyond the site boundary. 

 

As the applicability is restricted to cases where 
a noise or vibration nuisance at sensitive 
receptors is expected and/or has been 
substantiated then this is not applicable to the 
site”. 

 

 

Environment Agency assessment 

We are satisfied that BATc 17 is not 
applicable to the Installation. 

 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 29 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

18 In order to prevent or, where that is not practicable, to reduce noise and vibration 
emissions, BAT is to use one or a combination of the techniques given below: 
 
(a) Appropriate location of equipment and buildings;  
(b) Operational measures;  
(c) Low noise-equipment; 
(d) Noise and vibration equipment; 
(e) Noise attenuation 

 

CC The Operator reports that all IVC air-handling 
units are controlled by inverters and conform 
to EU standards. The in-vessel units are also 
installed within an insulated building thereby 
minimising noise emissions released from site 
operations.  

 

Furthermore, the site holds procedures for 
inspection and maintenance of equipment, 
closing the reception doors as well as ensuring 
noisy equipment is operated by experienced 
members of staff. 

 

 

 

Environment Agency assessment 

We are satisfied that the Installation is 
currently compliant with BATc 18. 

 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 30 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

19 In order to optimise water consumption, to reduce the volume of waste water 
generated and to prevent or, where that is not practicable, to reduce emissions to 
soil and water, BAT is to use an appropriate combination of the techniques given 
below: 
 
(a) Water management;  
(b) Water recirculation;  
(c) Impermeable surface; 
(d) Techniques to reduce the likelihood and impact of overflows and failures from 
tanks and vessels; 
(e) Roofing of waste storage and treatment areas; 
(f) Segregation of water streams 
(g) Adequate drainage infrastructure; 
(h) Design and maintenance provisions to allow detection and repair of leaks 
(i) Appropriate buffer storage capacity 

 

FC The Operator reports that the site is designed 
to ensure that all areas on which waste is 
treated and stored is underlain by an 
impermeable pavement of concrete. 
 

Leachate water is re-used within the IVC 
system for moisture management. Treated 
water from the ETP is re-used in composting 
process after testing. 

 

The lagoons are managed in conjunction with 
the effluent treatment plant (ETP). All surface 
runoff from these surfaces is channelled via 
sealed drainage to the wastewater lagoons. 

 

We consider that improvements are required 
at this installation to include: 

 Design and maintenance provisions to 
allow detection and repair of leaks, in 
particular with respect to impermeable 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 31 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

surfaces on site and the lagoons. 

 

Clear segregation of water streams 
i.e. separation of uncontaminated site 
water streams from waste water that 
requires treatment. The site drainage 
plan does not provide clear description 
of water separation on site. These 
should be clearly marked in an 
updated water drainage plan. 

 

We have included an improvement condition 1 
requiring a review of impermeable surface 
BATc19 (c) and segregation of water streams 
BATc 19(f).  

See also BATc 35. 

Environment Agency assessment 

We are satisfied that the Installation will be 
future compliant with BATc 19. 
Improvement condition 1 has been 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 32 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

included in the permit to achieve 
compliance (see Annex 3). 

 

20 In order to reduce emissions to water, BAT is to treat waste water using an 
appropriate combination of the techniques given below: 
 
Preliminary and primary treatment, e.g. 
(a) Equalisation 
(b) Neutralisation 
(c) Physical separation, e.g. screens, sieves, grit separators, grease separators, 
oil-water separation or primary settlement tanks 
 
Physico-chemical treatment, e.g. 
(d) Adsorption 
(e) Distillation /rectification 
(f) Precipitation 
(g) Chemical oxidation 
(h) Chemical reduction 
(i) Evaporation 
(j) Ion exchange 
(k) Stripping 

FC The Operator holds a separate discharge 
consent for the on-site effluent treatment plant.  

The existing discharge consent 
(PRCNF/18042) contains emission limits for 
the following pollutants: 

 Flow – 100 m3 per day 

 pH – 5.5 to 9 

 BOD – 20 mg/l 

 Ammoniacal nitrogen – 10 mg/l 

 Suspended solids – 30 mg/l 

 Mercury – 2 µg/l 

 No visible oil and grease 

 No emissions of Arsenic, Cadmium, 
Chromium, Copper, Nickel, Lead, Zinc 

 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 33 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

 
Biological treatment, e.g. 
(l) Activated sludge process 
(m) Membrane bioreactor 
(n) Nitrification / denitrification when the treatment includes a biological treatment 
 
Solids removal, e.g. 
(o) Coagulation and flocculation 
(p) Sedimentation 
(q) Filtration (e.g. sand filtration, microfiltration, ultrafiltration) 
(r) Flotation 
 
See also: 
Table 6.1: BAT-associated emission levels (BAT-AELs) for direct discharges to a 
receiving water body 
 
See also: 
Table 6.2: BAT-associated emission levels (BAT-AELs) for indirect discharges to 
a receiving water body 
 

Some emission limits in the existing discharge 
consent appears to be tighter than the BAT-
AELs.  However, only the parameters below 
are being currently monitored on site: 

 Flow – 100 m3 per day 

 BOD – 20 mg/l 

 Ammoniacal nitrogen – 10 mg/l 

 Suspended solids – 30 mg/l 

 No visible oil and grease 

 

We have included the following parameters in 
BATc 20 Table 6.1 which are not currently 
monitored on site: 

 Total organic carbon (TOC) – 60 mg/l 

 Chemical oxygen demand (COD) – 
180 mg/l 

 Total nitrogen – 25 mg/l 

 Total phosphorus – 2 mg/l 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 34 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

 

We have included Improvement condition 1 to 
ensure the Installation demonstrates full 
compliance with BATc point 20 Table S6.1 and 
provides the relevant process parameters 
monitored for each of the waste water streams 
identified in their inventory (requested for 
BATc 3). See also BATc 6 and 7 above. 

 

Environment Agency assessment 

We are satisfied that the Installation will be 
future compliant with BATc 20. 
Improvement condition 2 has been 
included in the permit to achieve 
compliance (see Annex 3). 
 

21 In order to prevent or limit the environmental consequences of accidents and 
incidents, BAT is to use all of the techniques given below, as part of the accident 
management plan (see BAT 1): 
 
(a) Protection measures;  

CC The operator has a structured, formal 
Emergency Preparedness and the Accident & 
Incident Response Plans. This includes the 
three techniques given (a) to (c). 
 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 35 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

(b) Management of incidental /accidental emissions;  
(c) Incident /accident registration and assessment system 

  

The site, has extensive coverage by CCTV 
and is also patrolled by on site security 
personnel in addition to security fencing. 
 

Environment Agency assessment 

We are satisfied that the Installation is 
currently compliant with BATc 21.   

 

22 In order to use materials efficiently, BAT is to substitute materials with waste. 
 
Waste is used instead of other materials for the treatment of wastes (e.g. waste 
alkalis or waste acids are used for pH adjustment, fly ashes are used as 
binders). 

NA The Operator states that this BATc 22 is not 
feasible in this process. Few materials are 
used on site, and where they are there is not a 
suitable waste alternative. 
 

Environment Agency assessment 

We are satisfied that BATc 22 is not 
applicable to this Installation. 

 

23 In order to use energy efficiently, BAT is to use both of the techniques given 
below: 
 

FC The Operator has provided evidence that they 
record the appropriate energy efficiency 
figures and KPIs. Energy usage is a 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 36 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

(a) Energy efficiency plan;  
(b) Energy balance record 

 

performance parameter that has to be 
reported on annually to the Environment 
Agency as a condition in the existing permit. 

The Regulation 61 Response addresses 
energy efficiency but no evidence of a formal 
energy efficiency plan was provided. Therefore 
improvement condition 1 has been included to 
require the production of an energy efficiency 
plan. 

 

Environment Agency assessment 

We are satisfied that the Installation will be 
future compliant with BATc 23. 
Improvement condition 1 has been 
included in the permit to achieve 
compliance (see Annex 3). 

24 In order to reduce the quantity of waste sent for disposal, BAT is to maximise the 
reuse of packaging, as part of the residues management plan (see BAT 1).  
 
Packaging (drums, containers, IBCs, pallets, etc.) is reused for containing waste, 
when it is in good condition and sufficiently clean, depending on a compatibility 

NA The operator states no packaging is used, 
therefore BAT 24 is not applicable to this site.. 
We agree with this assessment. 

 



Biowaste Treatment Permit Review 2020 09/02/2021 Page 37 of 55 

 

B
A

T
 C

o
n

c
lu

s
io

n
 N

o
 

Summary of BAT Conclusion requirement for Waste Treatment  Status 
NA/ CC / FC / NC 

Assessment of the installation capability 
and any alternative techniques proposed 
by the Operator to demonstrate compliance 
with the BAT Conclusion requirement 
 

check between the substances contained (in consecutive uses). If necessary, 
packaging is sent for appropriate treatment prior to reuse (e.g. reconditioning, 
cleaning). 

Environment Agency assessment 

We are satisfied that BATc 24 is not 
applicable to this Installation. 

33 In order to reduce odour emissions and to improve the overall environmental 
performance, BAT is to select the waste input. 
 
The technique consists of carrying out the pre-acceptance, acceptance and 
sorting of the waste input (see BAT 2) so as to ensure the suitability of the waste 
input for the waste treatment, e.g. in terms of nutrient balance, moisture or toxic 
compounds which may reduce the biological activity. 

 

CC The Operator has provided relevant 
documents detailing waste acceptance 
procedures for their biological treatment 
processes. Acceptance criteria are covered in 
their Working Plan, Pre-Delivery Questionnaire 
and PAS 100 Quality Protocol. 

 

Please see BATc 2 above which provides 
details on the waste inputs, acceptance 
checks and sorting procedures in place to 
ensure the waste input is suitable for the 